Texas Air Salvage
   SEARCH > 



Home Page Index Avionics Engines Propellers Flight Controls Electrical Airframe Parts Salvaged Aircraft

Texas Air Salavgae

*** PARTING OUT ***


1975 Cessna 172M 




The photos below represent
the salvaged aircraft prior
to dismantling.

Parts listed on this page are from a salvaged  1975 Cessna 172M














Engines

Lycoming O-320-E2D - . - Engine w/Accessories TSMO=411 NO PROP STRIKEPN: .  Alt_PN: O320 0320ItemID: 115119
Lycoming O-320-E2D - Engine w/Accessories TSMO=411 NO PROP STRIKE

Lycoming O-320-E2D This Aircraft was salvaged due to storm damage. T.C. 274
SOLD!  
Category: Engines > Engines       Removed from a 1975 Cessna 172M 

Fixed-Pitch

McCauley - 1C160/DTM7553 - Propeller - Fixed Pitch w/Spacer TSN 240.1 AS-IS LAST RUNPN: 1C160/DTM7553  Alt_PN: C161001-0306 ItemID: 115301
McCauley - Propeller - Fixed Pitch w/Spacer TSN 240.1 AS-IS LAST RUN

1C160DTM7553 Cessna P/N C161001-0306 C161001-0309 PROPELLER ALT FOR C161001-0306
SOLD!  
Category: Propellers > Fixed-Pitch       Removed from a 1975 Cessna 172M 

Spinners-Bulkheads

Cessna - 0550321-4 - Bulkhead - Fwd Propeller (Cracked at bolt hole - See photos)PN: 0550321-4  Alt_PN: ItemID: 114567
Cessna - Bulkhead - Fwd Propeller (Cracked at bolt hole - See photos)

Condition Unknown-Sold AS IS-PARTS ONLY, NO RETURNS. Core condition is an item that needs rebuild prior to being serviceable. (A core item is not serviceable in its current condition.) Return Policy Does NOT apply.
SOLD!  
Category: Propellers > Spinners-Bulkheads       Removed from a 1975 Cessna 172M 
Cessna - 0550321-10 - Bulkhead-Aft PropellerPN: 0550321-10  Alt_PN: 0550321-12ItemID: 115302
Cessna - Bulkhead-Aft Propeller

Use > 0550321-12
SOLD!  
Category: Propellers > Spinners-Bulkheads       Removed from a 1975 Cessna 172M 
Cessna - 0550236-8 - SpinnerPN: 0550236-8  Alt_PN: 0550367-1ItemID: 115304
Cessna - Spinner

USE 0550367-5
SOLD!  
Category: Propellers > Spinners-Bulkheads       Removed from a 1975 Cessna 172M 

Propeller-Parts

Cessna - A2513-38 - Bolt-Set Of 6 Prop Bolts-(7/16 Bolt)5/8 Head-8 LongPN: A2513-38  Alt_PN: ItemID: 115303
Cessna - Bolt-Set Of 6 Prop Bolts-(7/16 Bolt)5/8 Head-8 LongSOLD!  
Category: Propellers > Propeller-Parts       Removed from a 1975 Cessna 172M 

Exhaust

Cessna - 1754001-16 - Exhaust (WEU 1754001-20)(See Details)PN: 1754001-16  Alt_PN: ItemID: 115122
Cessna - Exhaust (WEU 1754001-20)(See Details)

Includes: 1754001-18 Muffler WEU 1754001-25 1754007-1 Riser - RH Aft 1754008-1 Riser - LH Aft 1754009-1 Riser - LH Forward 1754010-1 Riser - RH Forward 1555014-2 Clamp QTY 8 BOLTS NEED REPLACING SHROUD REMOVED AND SOLD
SOLD!  
Category: Engines > Exhaust       Removed from a 1975 Cessna 172M 
Cessna - 1750011-4 - Shroud - Carburetor Heat (weld repairs) PN: 1750011-4  Alt_PN: ItemID: 115123
Cessna - Shroud - Carburetor Heat (weld repairs) SOLD!  
Category: Engines > Exhaust       Removed from a 1975 Cessna 172M 
Cessna - 0554001-9 - Shroud-Heater (See Details)PN: 0554001-9  Alt_PN: 9954100-3ItemID: 122651
Cessna - Shroud-Heater (See Details)

FOR REFERENCE ONLY > 0554001-5
SOLD!  
Category: Engines > Exhaust       Removed from a 1975 Cessna 172M 

Engine-Parts

Cessna - 0552116-10  - Bracket - Cowl Snubber PN: 0552116-10   Alt_PN: ItemID: 115120
Cessna - Bracket - Cowl Snubber SOLD!  
Category: Engines > Engine-Parts       Removed from a 1975 Cessna 172M 
Cessna - 0551019-5 - Support - Throttle Engine Control PN: 0551019-5  Alt_PN: ItemID: 115121
Cessna - Support - Throttle Engine Control SOLD!  
Category: Engines > Engine-Parts       Removed from a 1975 Cessna 172M 

Click here to view our > Privacy Policy  October 2, 2023, 10:18 pm
2006 - 2022 Texas Air Salvage LLC. All rights reserved.